

SOUTHWEST RESEARCH INSTITUTE®

6220 CULEBRA ROAD 78238-5166 • P.O. DRAWER 28510 78228-0510 • SAN ANTONIO, TEXAS, USA • (210) 684-5111 • WWW.SWRI.ORG

CHEMISTRY AND CHEMICAL ENGINEERING DIVISION

FIRE TECHNOLOGY DEPARTMENT
WWW.FIRE.SWRI.ORG
FAX (210) 522-3377



Registered to
ISO 9001:2008

EVALUATION OF THE SURFACE BURNING CHARACTERISTICS OF A MATERIAL IDENTIFIED AS A1 IN ACCORDANCE WITH ASTM E84-15b, STANDARD TEST METHOD FOR SURFACE BURNING CHARACTERISTICS OF BUILDING MATERIALS

TRADE NAME: A1
MATERIAL ID: A1


FINAL REPORT
Consisting of 7 Pages

SwRI® Project No.: 01.22383.17.024
Test Date: January 12, 2017
Report Date: January 20, 2017


Prepared for:

Active Composite Technologies
Nijverheidsweg 15a
3251 LP Stellendam
The Netherlands

Submitted by:


Eugene F. Horton
Principal Engineering Technologist
Material Flammability Section

Approved by:


Matthew S. Blais, Ph.D.
Director
Fire Technology Department

This report is for the information of the client. It may be used in its entirety for the purpose of securing product acceptance from duly constituted approval authorities. This report shall not be reproduced except in full, without the written approval of SwRI. Neither this report nor the name of the Institute shall be used in publicity or advertising.



Benefiting government, industry and the public through innovative science and technology

Executive Summary

This report presents the test results for a specimen submitted by Active Composite Technologies, located in The Netherlands, and tested at Southwest Research Institute's (SwRI's) Fire Technology Department, located in San Antonio, Texas. The test is conducted in accordance with the procedure outlined in ASTM E84-15b, *Standard Test Method for Surface Burning Characteristics of Building Materials* (NFPA 255, ANSI/UL 723 and UBC 8-1).

Material ID: A1

- Flame Spread Index (FSI): 20
- Smoke Developed Index (SDI): 15

Test Criteria.

Classification	Flame Spread Index	Smoke Developed Index
A	0 – 25	0 – 450
B	26 – 75	0 – 450
C	76 – 200	0 – 450